



## Test Verification of Conformity

On the basis of the referenced test report(s), sample(s) of the below product have been found to comply with the harmonized standards and Directives listed on this verification at the time the tests were carried out. Other standards and Directives may be relevant to the product.

Once all product relevant  mark directives are verified in compliance, the manufacturer may indicate compliance by signing a Declaration of Conformity themselves and applying the mark to product identical to the test sample(s) if the product complies with all relevant CE mark Directives requirements.

<b>Applicant Name &amp; Address:</b>	Jiangsu Aifuxi New Building Material Stock Co., Ltd Tunnan Village, Tongli Town, Wujiang District, Suzhou City, China
<b>Product Description: Ratings &amp; Principle Characteristics:</b>	Fiber Cement Board Reaction to fire Class A1 Weather resistance: Category A Bending strength (wet condition): Class 3 (20mm) and Class 4 (8mm) Method of installation: Large size sheet Dimensional tolerance: Level I
<b>Models: Brand Name:</b>	8mm, 9mm, 10mm, 12mm, 15mm, 18mm, 20mm 
<b>Relevant Standards/ Regulations /Directives:</b>	EN 12467: 2012+A1 :2016 Fibre-cement flat sheets — Product specification and test methods Construction Products Regulation (CPR) No.305/2011
<b>Verification Issuing Office:</b>	Same as Legal Entity
<b>Date of Tests:</b>	March 3, 2016 to August 22, 2016
<b>Test Report Number(s):</b>	160303096GZU-001 dated on August 26, 2016
<b>NOTE 1:</b> This verification is part of the full test report(s) and should be read in conjunction with it.	
<b>NOTE 2:</b> Reaction to fire was tested and assessed by Notified Body No. 1390.	



Signature

Name: Jeff Deng  
Position: Assistant Manager  
Date: 26-08-2016



This Verification is for the exclusive use of Intertek's client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this Verification. Only the Client is authorized to permit copying or distribution of this Verification. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test/inspection results referenced in this Verification are relevant only to the sample tested/inspected. This Verification by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.